10/€1/€0 ‘UOISIASY
LOTL88 ‘UOISISA

Jonpord sy Jo A[qurasse
1adoxd axnsur 0y dajs yoes 10§
SHOTIORIIP [[B MO[[O] PUR peay

“ONINY VA

VATd
[06780L # TAVd
1 HSSVTIO

HAIND SAASN

8177-S6TL (11) S¢S xeq
L1TT-S6TL(IT) §§ :Quoyg

Tizeig

706-7S¥90 ‘ddD

opned oeg-LanIeg-aaey[dy
(qeyuo)D) Iepue of

T B[8S-7 O1pRid-g £y ‘0IBON oY TV

[1Zexg] O( SSoWL] 3JI']
LOEY-65€€ () 18 X8y
%m -65¢¢€ (€) 18 :ouoyq
uedef

1S00-IST oAjor myj-eAnqryg
eAe3epuas /-.7-G

Supymg dpmsunig uoddiN /8
uedef ssoujnf o]

66 99 ¥9 (081) 1€ X84
69 99 #9 (081) 1€ :ouoyJ
SPUBLISUION S,
JyoaIpusIed g1 766¢

[ ¢-sz urerddiopfigy

‘AN Mﬁoﬁom wmos.ﬂm o,ﬁwH

61,999 (ESET10) :SSD xR

91

1009-5.S7(7s8) xeq

LL£99-1687 (7S8) :duoyq
B8u0y BUOH ‘UOOMOY
IS}RYSWIS], ‘PROY UBEN 7€
I0MO], JeWRITA ‘() [97 WOy

POYIUII'] OGIORJ ISV SSOUILY AJI']

0S1-€€8 (TLY) 6€ xeq
0Ly-5€8 (TLY) 6€ :Puoyg
ATeit

oﬁogwmmﬁm Nﬁoam

76 SEATT BIA

TS BIRY SSOWL] 9JI']

66 1S LL 1€ (680) xe
0-1S LL 1€ (680) :duoyg
Aueuran
UNSYSSIS[YOSIANY) 9] /SS
m Ommmbmmﬁﬂuam.ﬁm

HQUID HdO U1 SSemi] 7]

€0L 99 (081) :xeq
999 9+9 (081) -2uoyq

L0SS99 (€S€T10) :SSD duoyq SPURIIOON YT,
wop3ury panu) Jyo1puaied 1 C66C
dny L9 squed g 1¢-g urorddioplig
Spre[epy useny smopenbpesy onuepy -
'PYT (LD ssawr Ay A€ OUB[YSSOWIL] ]
SHDIAAC TVYNCILVNYAINI
wod Apoqered mmm

(epeue)) pue g'() Ay} WM 999-][OL) +1.6'8TE 008
LOLY ETE E9L X Q0SY €CE€9L IPL
V'S €0ESS “BI0SOUUTN Aoswiey]  PA[ 9T YSUNS OS]

SSAN.LIA 3AT'X



TABLE OF CONTENTS

Safety Statement............2
General Notes.................. 3
Tools Required................ 3
Parts list.......... SEUUTURTRIRY

Assembly Instructions.....4-13
General Maintenance.......14
Warranty Statement..........15
Product Services..............16
Insert-Registration Card

IMPORTANT SAFETY INFORMATION

1. Before using, read all the warnings and instructions
on the use of this machine. Use only for intended
exercise. DO NOT modify the machine.

m.ogm_smBmgom_mxmBcmﬁoavm@m::w:mmzv\
exercise program.

3. Keep body and clothing free of all moving objects.

4. Inspect the machine before use. DO NOT use it if it
appears damaged. BO NOT attempt to fix a broken or
jammed machine. Notify your authorized ParaBody
dealer before use and have repairs made by an
authorized service technician.

5. Be certain that weight pin is completely inserted.
Use only the pin provided by the manufacturer. If
unsure, call your authorized ParaBody dealer.

THERE IS A RISK ASSUMED BY INDIVIDUALS WHO USE THIS TYPE OF
EQUIPMENT. TO MINIMIZE RISK FOLLOW THESE RULES!

6. Never pin the weights or prop plate into an elevated
positicn. DO NOT use the machine if found in this
condition. DO NOT attempt to fix. Notify your
authorized ParaBody dealer.

7. inspect cables and their connections before using
machine. Pay particular attention fc the cable ends.
DO NOT attempl o fix. Notify your authorized
ParaBody dealer before use and have repairs made by
an authorized setvice technician.

8. Make sure all spring loaded pull pins are fuily
engaged in the adjustment position and fully tighten
thumbscrew before use.

9. Children must not be aliowed near this machine.
Supervise teenagers.

NOTE: In a continual effort to improve our products, specifications are subject to change

© 2001 Life Fitness, a division of Brunswick Corporation. All rights reserved.
ParaBody is a trademark of Brunswick Corporation | |

www.parabody.com

LIMITED WARRANTY

ParaBody extends the following LIMITED WARRANTY to the original owner of the ParaBody products. The Warranty terms apply to IN HOME USE ONLY.

1.

LIMITED WARRANTY ON FRAME AND WELDS. If the frame of the ParaBody product or a weld should crack or break, it will be repaired
or replaced by ParaBody. Terms: Lifetime ~ for so long as the Customer owns the ParaBody product.

LIMITED WARRANTY ON PARTS. If the following parts are defective in materiaj or workmanship, ParaBody will supply replacement parts:
all bolts, nuts, washers, bearings, bushings, pulleys, thumbscrews, collars, cable retaining clips, adjustable pre-stretch slides, roller pad
shafts, allen head bolts, weight selector pin, weight stack shaft, set screws, protector caps, adjustment chain, cotter pin, plunger, spring
and knob. Terms: Lifetime — for so long as the Customer owns the ParaBody product.

LIMITED WARRANTY ON CABLES AND UPHOLSTERY. If the coated cables or upholstery are defective in material or workmanship,
ParaBody will repair or replace them, at its option. Terms: Three (3) years.

CONDITIONS AND EXCEPTIONS. Any product misuse, abuse or alteration, any attempt to repair by a person other than an authorized
ParaBody Service Center, any improper assembly, accident, or any other condition resulting from occurrences beyond the control of
ParaBody will void this Limited Warranty.

REPLACEMENT AND REPAIR EXPENSES. ParaBody will provide only replacement parts or repair under this warranty. The Owner is
responsible for all other costs. Such costs may include, but are not limited to: a. labor charges for service, removal, repair or reinstallation
of the ParaBody product or any component part; b. shipping, delivery, handling and administrative charges for returning parts to ParaBody;
and c. all necessary or incidental costs related to installation of the replacement parts.

SHIPPING, If shipping by the Owners is deemed necessary (in sole discretion of ParaBody), parts should be shipped in their original carton
or equivalent packaging, fully insured with shipping charges prepaid. ParaBody will not assume any responsibility for any loss or damage
incurred in shipping.

CLAIM PROCEDURES. I[f service on your ParaBody product is required during the warranty period, please contact our Customer Service
Department at 1-800-328-9714 for instructions regarding returning or replacing parts. Please have available the following information: (i) the
dealer’s name; (ii) the date of purchase; (iii) the serial # (s) of your product (the serial number location is called out on the final assembly
drawing included with your assembly instruction); (iv) a description of the nature of the problem.

OWNER’S.RIGHT. This Limited Warranty gives you specific legal rights. You may also have other rights, which vary depending on local law.

LIMITATION OF IMPLIED WARRANTIES. All implied warranties, except to the exient prohibited by applicable iaw, shall have no greater
duration than the warranty period set forth above. There are no warranties which extend beyond the desgription in this Limited Warranty.
Because local laws do not allow limitations on how long an implied warranty lasts, the above limitations may not apply to you.

. DISCLAIMER. No other express warranty has been made or will be made on behalf of ParaBody with respect to any ParaBody product or

the operation, repair or replacement of any ParaBody product. ParaBody shall not be responsible for injury, loss of use of the ParaBody
product, inconvenience, foss or damage to personal property, whether direct or indirect, and incidental or consequential damages, so the
above limitation or exciusion may not apply to you.

NOTES:



_ 44! _ ul _ Ul _ Ul _ Ut _ UL L

NATA HEONATITO]

L mroNdTri08 —

.......

‘109 THL IO AVAH THL IO AAISYAANA AHL WOHA AXHNSVIN ST HIONATXITIOY ‘ALON

oy yrsudod

oinseows odey, 4

Joueim S[qeIsnipy .

$123008 . 91/6 PUR . /¢ UM IUINEY
JouIm  91/6

[OURIM 7/t «

AquIassy 103 paImbay] s[oo],

"PIYEIS ISIMISYO
SSO[UN “POJUIASSE USA( SBY SWeJ AINUS 9] [N SUOTISUUOO SUey Aue w231 A[2IN03S
LON O uonouny 1odoxd syt omsse 0} 20efIns [9AS] Jefj € U0 PIQUISSSE 3 jstill yonpoid sy .

‘wonjouny 10doxd sJ1 oIsse 0} S0BYINS [IAS] JRJ B UO
po[quiasse 9q Isnur onpoid SIY, "9USINJAI Iy JOJ WY} dooy] pue Ay3noIot) SUONONLISUI
asoy) pes1 ases[d ‘uondQ 18] LL8 Apogered Sui Suiseyoind 10J NOA JUBY], 4

:9)0u ISLIJ

SALON INVIIOdINI

-uondQ) 17 L88 Apoge.aed 3y} Surseydand 10§ noA yueyJ,

# AINOHd SUd'Ivid

YHINVN SYA'1viad

ASVHOUNd 40 d1LvVd

# TVIHES

# THAOW

OVE HIViK

ANV UV NOLLVILSIOHY ALNVIIVA dN0A LOO0 TIid OL HdININH &
‘NOLLVINHOANI STH.L O£ ISV 4 TTiA NOA TIDIAYHAS AHEN AVIAL 1A
INAAT AHLNI ‘AMOTAE AALSINOTI NOLLVINHOANI FHL QAODTY ISVH'Id

siseq re[n3al g uo juestiqn] (Jus[eamba 10) paseq UO[FA) B [PIM SPOI opm3 areouqny

Amfur SnoLIas UI Jnsax Aewl 0S Op 03 dunfreq
‘Ajererpourul spred wom 9oe[dal 918 SUOTIOAUUOD 3OO [[B uoysiy, “Arrep juswdmbs 1oadsuy

Y1L6-87€ (008) e
0ATIRIUS$01d01 901AISS JOWO)SND APOgRIed JNOA WOy poseyoind oq ued jured dn-gonoJ, 10jem

Adeos wesm Sursn ‘siseq Iemngal g uo (swey pue sped) 3onpoid MOA FUReS[O PUSTITHOIAL O +

930U ISBIJ

AIONVNHILINIVIA




PARTS LIST

* Remove four 7/16” CAPPLUGS from the UPPER & LOWER CROSS SUPPORTS on the 888 SMITH MACHINE as shown in FIGURE 1.

KEY | PART# DESCRIPTION QIY KEY | PART# DESCRIPTION QIY
1 | 6800208 UPRIGHT 1 20 | 6236701 1-3/4” SQ END CAP 1
2 | 6800602 ADJFOOT SUPPORT 1 21 | 6412001 SPRING PIN ASSEMBLY 1
3 | 6800808 PULLEY HOUSING 1 2 | 3203301 VINYL CAP 2
4 | 6801008 TOPBOOM 1 23 | 6542402 | 3/16X 1-3/4 X 5-1/4” PLATE 2
5 | 6801102 LATBAR SUPPORT 1 24 | 6416601 3/4X 1-1/2° GLIDE 1
6 | 6759802 CARRIAGE 1 25 | 3102943 1/2X 3-1/2” BOLT 1
7 | 6274402 LOWROW BAR 1 2% | 3102502 1/2” WASHER 2
8 | 6725302 LATBAR 1 27 | 3102801 12" LOCK NUT 1
9 [ 3116201 3-1/2” PULLEY 5 B | 3102917 172X 4 BOLT 1
10 | 3116101 4-1/2" PULLEY 1 29 | 3102807 | 3/&°LOWHEIGHTLOCKNUT | 3
11 | 6802101 115-1/4” CABLE 1 30 | 3102501 3/8” WASHER 14
12 16671601 121-3/4” CABLE 1 31 3102802 3/8” LOCK NUT 9
13 | 6692601 3X2” END CAP 2 % | 3102922 3/8X 2-3/4” BOLT 6
14 |3103102 1X 8 GRIP 4 3 | 6480301 3/8” FLANGE SPACER 8
15 | 6140701 1X1” GLIDE 3 34 | 3103801 5/16” SNAP HOOK 3
16 | 6405201 2 SQ END CAP 2 35 | 3102933 3/8X 2” BOLT 2
17 | 3116001 | 1-1/4” SQ RUBBERBUMPER 1 36 | 3108102 1/4” QUICK LINK 1
18 | 6177001 | 2-1/2X5-1/2” NON-SKIDSTRIP | 2 37 | 6075906 12LINK CHAIN 1
19 3119301 2-1/2” ROUND END CAP 2 38 | 3102906 3/8 X 4" BOLT 4

) ———— 7/16” CAPPLUG
Y _
3
g \
D
\ \\
\
»\E\ \
e AT /Uu \ } \ PLUG //Q/
0 D Rk \\
_ \N \\\\\ fm\V\\ V //Ue///// \ _/Q,."
~ \ \_/,,//// U | /
— LA N //
\ &u\ \ \ RN P
FIGURE1 ~~ N 218
STEP 1:

4

FIGURE 12

STEP 12:
+ Slide two 1 X8” GRIPS (14)onthe LOWROWBAR (7) and two 1 X 8” GRIPS (14) on the LAT BAR (8) as shown in FIGURE 12.

* Attach the LAT BAR (8) to the ball end of the upper CABLE (11) using one 5/16” SNAP HOOK (34) as shown in FIGURE 12.

« Attachthe LOW ROW BAR (7) to the ball end of the lower CABLE (12) using one 12-LINK CHAIN (37) and two 5/16” SNAP HOOKS
(34) as shown in FIGURE 12.

Thank you for purchasing the Parabody 887 LAT OPTION. If unsure of proper use of equipment, call your
local Parabody distributor or call the Parabody customer service department at (800) 328-9714.

13



Wi_—_________m____~___,____
,

4 € (4 1 0
Ul _ Ul _ U1 _ Ut ~ Ul _ U ;

-2 TANOLA U1 UMoys s (€) ONISNOH AFTINd Y1 J0 pud 33 Ot (91) IV ANH QS . 3uo Hasu] K

_ 2 MNOLE 08 (62) SLAN ID0T LHDITH MO'T 8/€ 0441 PUE “(0€) SUHHSVM 8/€ 100 (89
SITOH b X 8/ 081 Burstt [OJNS SSOUD WHMO T 0 (1) THOTIIN 34 Pue () ONISNOH AT TTNd oy ojquissse XTASOOT  +

"€ TINDIA99S (1) ITHOTIAN S U0 Joireq urd Supxds 3 01 (17) ATINASSV NId DNIUJS U0 JqUuissse ATRINDAS -

"$30BJINS UAOYS [[E 0} wiay) Ajdde Ay pue Supyoeq soded o) woK () SHATTO T/T-1 X ¥/¢ 3 SA0WHY »
"poyoeYIR 3G 01 918 ($7) SHATTD T/1-1 X p/€ BU} 913YM SIOBINS TTe ue3po AYSNnoIoY L, -

:sdays Sur
-A0[[0F a1 Swisn 7 TUNOLI Ul umoys se (1) LTHONRIAN 9 U0 2qm 3y J0 3PISTL 93 01 ($7) SHALID T/1-1 X /¢ I00j Yorny -«
7 JALS Surumiddq d0Rq FINVIA
LHSHEA 3 Sepooumed LIOJINS SSOUD IMO T OSITOH H/T€X /¥ Y} 69500] 03 KIessIU I Kew 3 :ALON  +
TAALS
(60 LON MO0 TLHOIEH MO'1.8/€ T ANODIA
\\ g

\ B \
THOJANS SSOUD YAMOT
A ,
- ANV THORIAN X
|
&y

O
ﬁ\/\/’m\\

(4}
(£0) SHIVId F/T-6 X /€-1 X 91/¢ 2 J0 (6€) SITOL T X 8/€ oMIaui wNEH ATAYNDAS -

. 0 uref voNSh ATIAND
~§S PUE DTN 9} U0 SUISnoY popeoxy} ot} Oyur Oyt KB4 3 Jo 4/€ (LD ATAVO /€171 U0 Pud o pranft ATHAADAS  »

TIFANDIL 39S (1€) INN JDO0T8/€ U0 pue “(0€)
SUAHSYM ..8/¢ 0} (§€) TTOH T X 8/£ 310 Suisn (£7) SHIVTd «b/1-S X #/€-T X 91/ 3 01(6) AT TN T/1-¢ O} S[qUuasse ATESOOT -

11 TEND LI UL UA0YS SE (6) AT TN Z/1-€ U0 punore (Z1) AT1aVD b/e- 171 W dooT .
JIdALS

1T 3ANDIA

NaiNIeTa s laATA®) IR

LN TR U iR e R T 9T o




FIGURE 3

STEP 3:
» Insert two 2-1/2” ROUND END CAPS (19) into the ends of the ADJ. FOOT SUPPORT (2) as shown in FIGURE 3.

« Insertone 1-3/4” END CAP (20)into the end of the ADJ. FOOT SUPPORT (2) as shown in FIGURE 3.

« Apply two 2-1/2 X 5-1/2” NON-SKID STRIPS (18) to the ADJ. FOOT SUPPORT (2) as shown in FIGURE 3.

» Attach four 3/4 X 1-1/2” GLIDES (24) to the outside of the ADJ FOOT SUPPORT (2) and four GLIDES to the inside of the
tube on the UPRIGHT (1) as shown in FIGURE 3 using the following steps:
» Thoroughly clean all surfaces where the 3/4 X 1-1/2” GLIDES (24) are to be attached.
* Remove the 3/4 X 1-1/2” GLIDES (24) from the paper backing and firmly apply them to all shown surfaces.

+ Pullback on the SPRINGPIN (21) and CAREFULLY insert the ADJ. FOOT SUPPORT (2) into the UPRIGHT (1) as shown in FIGURE 3.

T
\\

—({i®

\\
j\
=
WMM@\@ X2-3/47
/
P
\,\Q\%‘%A«NMA
FIGURE 10
STEP 10:

» Route the threaded end of the 121-3/4” CABLE (12) through the slot of the PULLEY HOUSING then SECURELY assemble one 4-1/2”
PULLEY (10) to the PULLEY HOUSING (3) using two 3/8 X 2-3/4” BOLTS (32), two 3/8” FLANGE SPACERS (33), two 3/8” WASHERS
(30), and two 3/8” LOCK NUTS (31). (NOTE: The CABLE (12) should be routed between the pulley and the retaining bolt as shown in
FIGURE 10.)

11



_‘ﬂ__ﬂ__________w___*___g_u
_ UT _ 141 f Ul Ul _ Uy _ Ut L

"¢ ENOIA99S (1) ITHORN 94330 pus g3 o3 (€1) dVO ANH (T X €duoUssu] »

‘¢ TENDI W umoys se (1) THORIN 9 1040 (9) HDVILIYD SW oPHS ATTAATAVD -
S JdALS

L
I
€
_

S HANOIA

v NOL UF UMOYS SE (9) FOVRIMYD 9y} U0 3[3uE 373 Jo SPISISPUN 9} 03 (LD IHdNNG FFFEINY "OS b/1-1 U0 yoeny .

‘SeoRIINS UAOYS [f& 03 wo Ajdde ALy pue Surioeq soded ay3 woxy (1) SHATD I X [ 9 sa0Wy »
“POYOBNE 3 0} 318 (S 1) SAAID .1 X T U} 215y S0RTINS J[B UES[O Ay8noIoyy, »

:sdoys Sumo[oy 3y} Suisn § TYNOL WX UMOYS SE (9) FOVIAUVD 24} SPU2 34} 03 (ST) SEATID I X TYSBYENY «

Y JALS

ﬁ y ANOM

01

"6 TINOLI9S (1€) LN DOT .8/€ 3u0 pue (0€) SYTHSVM ..8/€ 0M
(6€) 1109 .7 X 8/¢ duo Suisn (6) AATIN «¢/1-€ Y JO P YoLa 0 (£7) SHIVId /1S X ¥/€-1 X 91/¢ 0m19[quiasse XTHSOOT -

"6 MINOLI W
UMOYS SE (¥) NOOH dOL 241 JO AT TTNd PHY} PuE puodss o) Mo[q (z1) 19V du yo dooy oy oyut (6) AFTTINd . T/I-£3UO¢EId »

CSINITIDIN0 U430 ARIM3S  INVINMOJND
-6 TANDLI UT uM0ys S (9€) JINITMDINO b/T U0 FuIsn (9) FOVIIEVD 3 0) ) INOO9 dOL oy wioy (11) A1V S yoeny -

‘6 ddL

_ \ .“__
|

/_D/ /
\ / /.

Vo

ATRARDES

ZX w\m®/z@

6 TANDIA




FIGURE 6 12X 3-1/2
. UPRIGHT FRAME
e >
‘Av\\ \4.(\. P\\\\\wv_
| \?s ‘ 7 T %»L
| —
b \ "
) 28)12X4”
UPPER CROSS \ UPRIGHT
SUPPORT q
b <
- ‘ B
&
F - b
A. (9)3/8X4
..m B2l

STEP 6:
> NOTE: It may be necessary to loosen the 1/2X 3-1/4” BOLTS of the UPPER CROSS SUPPORT connecting the UPRIGHT

FRAME before beginning STEP 6.

> LOOSELY assemble the TOPBOOM (4) to the UPRIGHT (1) using one 1/2 X 4” BOLT (28), one 1/2 X 3-1/2” BOLT (25), two 1/2”
WASHERS (26), and one 1/2” LOCK NUTS (27) as shown in FIGURE 6.

LOOSELY assemble the TOP BOOM (4) to the UPPER CROSS SUPPORT using two 3/8 X 4” BOLTS (38), four 3/8” WASHERS (30)
and two 3/8” LOCK NUTS (31). See FIGURE 6.
Inzertone 3 X 27 END CAP (13) into the end of the TOP BOOM (4). See FIGURE 6.

SRCURELY tighten all connections made up to this point.

3/8” LOW HEIGHT (29)

FIGURE 8

38X 2-3/4”

STEP 7:
+ SECURELY assemble the LAT BAR SUPPORT (5) to the TOP BOOM (4) using one 3/8 X 2-3/4” (32) and one 3/8” LOWHEIGHT LOCK
NUT (29). See FIGURE 7.

+ Slide two VINYL CAPS (22) over the LAT BAR SUPPORT (5) as shown in FIGURE 7.
8

STEP 8:
+ Routethe 115-1/4” CABLE (11) through the TOP BOOM (4) as shown in FIGURE 8.

P R wa T EANTS S s -~ m TN T oA o N A W Yaee

» SECURELY assembic three 3-1/2” PULLEYS (9) into the siots of the TOP BOOM (4) using three 3/8 X 2-3/4” BOLTS (32}, six 3/8” FLANGE
SPACERS (33), and three 3/8” LOCK NUTS (31) as shown in FIGURE 8. (NOTE.: Make sure the cable is routed over all the pulleys.)

_ 172 _ 172 _ 1/2 _ 12 _ 172 _ 172 —
c r~ N _ u _ A _ m Pm
__ ___ ___ ___ ___ ___ _L
o




